
Administrative Package 
Cover Page  
 
This file contains the following documents: 

1. Summary of application (in plain language) 

2. First Notice (NORI-Notice of Receipt of Application and Intent 
to Obtain a Permit) 

3. Application Materials 

 





 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

PROPOSED PERMIT NO. WQ0016717001 

APPLICATION. CHTX Club, LLC and Childress Hall, LLC, P.O. Box 298, Childress, Texas 79201, 
have applied to the Texas Commission on Environmental Quality (TCEQ) for proposed Texas 
Land Application Permit (TLAP) No. WQ0016717001 to authorize the disposal of treated 
wastewater at a volume not to exceed a daily average flow of 9,999 gallons per day via 
[...]
2" 2" 2"
2"

2"

2"

2" 2" 2" 2"

2"
2"

2"

2"
2" 2"

3"3"3"

3"

2"
2"

2"

2"

2" 2"

2"

2"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

3"

2"

2"

3"

3"

2"

2"
2"

2"

2"

2"

2"

2"
2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

2"

2"2"

2"

2"
2"

2"

2"

2"

3"

3"

3"

2"

2"

2"

2"
2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

3"

3"
3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"2"

2"

2"

3"

3"

3"

3"

2"
2"

3"

3"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

2"

2"

2"

2"

2"

2"

2"

3"

3"

3"

2"

2"

2"

2"

3"

2"

2"

3"

2"

2"

2"

3"

3"

3"

3"

2"

2"

2"
2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

3"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

3"

3"

2"

2"

2" 2"

2"

2"

2"2"

2"

2"

2"

2"3"

3"

2"

2"
2"

2"

3"3"

3"

3"

3"

2"
2"

2"

2"

2"

2"

2"

2"

3"

3"

3"

2"

2"

2"

2"

2"2"

2"

2"

2"
2"

3"

2"2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3" 2"

2"

2"

A6

T9

T11

T12

T10

RF13

F25

F34

F23F24

RF13 LF9

G1

G2

G4

G5

G6

G1

G5

G4

G2

G3

G6
G1

G2

G5

G4

G3

G7

G6

G5

G4

G3

G5

G4

G2

G1

A7
A1 A2 A3

A4
A5

A6A2

A10

A9

A1
A8

A7

A6

A5A4

A3

G3

A1
A7 A6

A5

A4
A3 A12

A11

A10

T12

T10

T11

A9

A8

T9

A3

A4
A5 A6

A9

A10

A8

A7

A2A1
A7

A6
A5A4

A3
A8

A2

F1

F2

F3

F4

F5

F6

F7
F8

F9

F10
F11

F12
F13

F14

F15

F16
F17

F18
F19

F20

F21
F22

F23

F24
F25

F26

F27
F28

F1

F1

F3
F4

F2

F1

F2

F3

F4

F22

F23

F5

F6

F7

F8

F9

F10

F11

F12 F13

F14

F16

F17

F19
F15

F18

F27

F28
F26

F24

F25

F21

F20

LF1

LF2

LF3

LF4

LF5

LF6

LF7

LF8

LF16

LF15

LF14

LF13

LF12

LF11

LF10

LF9

RF1

RF2

RF3

RF4

RF5

RF6

RF7

RF8

RF9

RF10

RF11

RF12

RF13

RF14

RF1

RF1

RF1

RF2

RF3

RF4

RF5
RF6 RF7

RF9

RF10
RF11

RF12

RF8

LF1

LF1

LF2

LF3

LF4

LF5

LF6

LF7

LF8
LF9

LF10

LF11
LF12

LF13

LF14

LF15

LF1

T11

T12

T9

T10

T7

T8

T6

T5
T13

T4
T2

T3

T1

T15

T14
T13

T12

T11
T10

T9 T8

T7
T6

T4

T5

T3
T2

T1

T3

T1
T2

T4

T5

T6

T7

T8

T3

T1

T8

T5

T6

T4

T7

T9

T10

T11

T2

G3

LF16

3"

3"
2"

2"

2"

2"

2"

3"2"

2"

2"

2"
2"

2"

3"

3"

3"

3"

3"
3"

2" 2"

2" 2" 2"

2"
2"

2"

2"
2"

2"

2"

2"
2"

2"
2"

2"
2" 2"

2"

2" 2"
2"

2"

2"

2"
2"

2"

2"
2"

2"

2"

2"
2"

2"

2"

2"

2"

2"2"3"
3"

3"

3"

3"

3"3"

2"

2"

2"2"
2"

2"

2"

3"

3"

2"

2"

2"

2"

2"

2"

2"

3"

3"

LF2

LF3

LF4

LF5

LF6

LF7
LF8

LF9
LF10

LF11LF12LF13

LF14
LF15

LF16

LF17

LF18

LF19

LF20

RF2

RF3

RF4

RF5

RF6

RF7

RF8
RF9RF10RF11

RF12
RF13

RF14

RF15

RF16

F2

F3

F4

F5

F6

F7

F8

F9

F10

F11

F12

F13

F14

F16

F17

F18

F19

F20

F21

F23

F22

F25

F24
F26

F27
F28

F29F30

F31

F32
F33

F34

G1

A1

G2

G3
G4

G5

A2

A3

A4

A5

A6

A7
A8

A9

F1 RF1

LF1

LF2

LF3

LF4

LF5

LF6

LF7
LF8

LF9

LF10

LF11

LF12

LF13

LF14

LF15

RF2

RF3

RF4

RF5

RF6

RF7

RF8

RF9

RF10

RF11

F2

F3

F4
F5

F6
F7

F8
F9

F11F12

F13
F14

F15

F10

T16

T14

T15

T1T2

T3
T9

T8
T10

T11

T1

T3
T2

T4

T5

G1

G2

G3

G4

G5

A1

F1

RF1

F2

F3

F5

F4

T1 T2

T3

T4

T5

T6

T7

T8

T9

T11

T10

T15

T13

T12

T14

A2

A3 A4

A5

A6

G2

G3

G1

G4
A3

A4
A5

A6

A7

A1

A2

A8A9

A10

LF1

F1

RF1

F2

F3

F4

F5

F7 F8

F9 F10

F11 F12

F13 F14

F15 F16

F27
F28

F26

F25

F24
F23F22

F19 F20 F21

F18F17

LF2

LF3

LF4

LF5

LF6

LF7

LF8

LF9

LF10

LF11

LF12

LF13

LF14

LF15

RF2

RF3

RF4

RF5

RF6

RF7

RF8

RF9

RF10

RF11

RF12

RF13

RF14

RF15

F6

T9

T8

G7

G8

G9
A7

A8 A9

A10

A11

A12
A13

A14

A15

A16

A17

A18

A11

A12

A13 G9

F5F6

F7
F8

F9

F10

G1

G2

A2
A1 E1

T1

T2

T3

T4

T5

T6

T7

T8

T9

T10

T11

T12

T13

E3 E2

3"

3"

2"

2"

3"

2"

2"

3"
2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

2"

2"

2"

2"

2"

G8

3"

3"

3"

2"

T12

3"

3"

3"

2"

2"

2"

2"2"

3"

2"

3"

G6

3"

3"

3"

3"

3"

3"

3"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

3"

3"

3"
3"

3"

3"

3"

3"

3"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"2"2"

2" 2"

2" 2"

2"

2"
2"2"

2"

2"
2"

2"2"

2"

3"
3"

2"

2"

2"

2"

2"

2"

2"

F19

F36

F16

F17

F18

F20

F21

F22

F23
F24

F25

F26

F27

F28

F29

F30
F32

F35

F34

RF12
RF16

RF17
RF18

RF19

RF20
RF21

F31

T6

T7

T8

T9

T10

T11

T12

T13
T14

T15

T16 T17

T18

T19

T20
T21

T22

T1

T3

T5

T7

T6

T4

T2

T10

T11

T13

T12

T15 T16

T4

T6 T5

T7

T13

T14 T12

F33

RF15

RF14 RF13

2"

2"

2"
2"

2"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"
2"

2"

2"

2"

2" 2"

2"

2"

2"

2"
3"

3"

2"

3"

3"

3"
2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"
3"

3"

3"

3"2"

2"
2"

2"

2"

2"

T1

T23"

3"
2"

2" 2"

2"

2"

2"

2"

2"

2" 2"

2"

F15

2"

2"

2"

2"

2"

2"

3"

3"

3"

3"

3"

3"

3"

3"

2"

2"

2"

2" 2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"
2"

2"

2"

A10

A11
A12

3"

2"

2"

2"

2"

2" 2"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

A11

A10

T3 T4
T5

F25

T12

RF1

RF2

RF4

RF5RF6

RF7

RF8

RF9

RF10

RF11

RF12

RF13

RF14

F11

F12

F13

F14

F15

F16

F17

N1

N2

N3

N4

2"

T14

2"

2"

3"
3"

3"
3"

3"

3"

3"

2"

2"

3"

2"

2"

2"

3"

2"
2"

2"

2"

3"

2"

2"

3" 2"

3"

3"

3"

3"

3"

3"

3"

3"

3"

3"

3"

3"

3"

2"
2"

2"

2"

2"

2"

2"

2"

2"

2"

2"
2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"
2"

2"

2"
2"

2"

2"
2"

2" 2"

2"

2"
2"

2"

2"

2"

2"

2"

2"

2"

2" 2"

2"2"

2"

2"

2"

2"

2"

2"

A11

A12

A13

A14

E1

E3
E2

2"

2"

2"

2"

2"

2"

2"

2" 2"2"

3"

3"

2" 2"

2"

2"

2"

2"

2"

2"

2"
2" 2" 2"

2" 2" 2" 2"

3"

3" 3"

3"

3"

3"

3"

3"

2"

2"

2" 2" 2" 2"

2" 2" 2" 2"

2" 2"
2"

3"
3"

2"

2"

2"

2"

2"

2"
3"

3" 2"

2"
2"

2"
2"

2"

2"

2"

2"

2"

2" 2"

2"

2"

2"

2"

2"

2"

3"

3"

3"

2"

2"

2"

2"

2"

3"

2" 2"

2"
2"

2"

3"

3"

3"
2"

2"

2"

2"

2"

2"

2"

2"

2"
3"

3"

2"

2"

2"
2"

2"
3"

3" 2"

3"

3"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"
2"

2"

2"

2"

2"

2"
2"

3"

3"

3"

3"

3"
3"

3" 2"

2"

2"

2"

3"
2"

2"
2"

2"

3"

3"

3"

3"

3"

3"

3"

2"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2"

3"

3"

2" 2"

2"

2"2"

2"

3" 3"

2"

2"

2"

2"

2"

2"

2"

2"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2"

2" 2"

2"

3"

3"

3"

3"

2"

2"

2"

2"

2"

2"

2" 2"

2"

2"

2"

3"

3"

2"

2"

2"

2"

2"

2"

2"

2"

2" 2"
3" 2"

2"
3" 3"

2"

3"

2"

G1

G2

G3

G4A1

A2

A3

A4G5

F1

RF1

RF2

RF3

RF4

LF1
LF2

LF3

LF4

LF5

LF6

LF7

LF8

G1

G2

G3

G4

G5
G6

A1

A2

A3

T1

T2

T3

T4

T5

T6

T7

T8

T9

T10

F1

F2

F3

F4

F5

F6

F7

F8

LF1

T11

T13

T14

T15

T16

T17

T18

T19

T20

T21

LF2

LF3

LF4

LF5

LF6

LF7

LF8

LF9

LF10

RF3

F9

F10
G1

G2
G3

G4

G5

G6 G7

G8

G9 G10

G11

G12

G13

A1

A2
A3

A4

A5

A6

A7

A8

A9

A10

A11

3"2"2"

2"

3"

3"

2"

2"

2"

E1

E1

E2

E3

E2

E1

E1

E1

E1

E2

E2

E1

E2

E1

E1

E1

E1

E2

E1

E1

E1

SCALE 1:2,000

OJD Engineering, LLC
The Benchmark

Amarillo | Wolfforth
www.OJDEngineering.com

AMARILLO
2420 Lakeview Drive
Amarillo, TX  79109

(806) 352-7117

WOLFFORTH
328 E. Hwy 62, Unit No. 1

Wolfforth, TX  79382
(806) 791-2300

F-4393

Adjacent Landowner Map

1.

2.

4.

3.

5.

6.

PROPERTY BOUNDARY

1
2 MILE RADIUS





 

 

 

 

 

 

 

Attachment: ADMINSTRATIVE REPORT 

A-6. BUFFER ZONE MAP 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



LOT 9
Area : 70793600.34

Consulting Engineers & Surveyors

806-352-7117
2420 Lakeview Dr.

Amarillo, TX 79109
F-4393

SCALE 1:1000

Buffer Zone Map OJD Engineering, LLC

PROPERTY BOUNDARY

BUFFER ZONE

PROPERTY BOUNDARY

BUFFER ZONE

BUFFER ZONE



 

 

 

Attachment: ADMINSTRATIVE REPORT 

A-7. SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)        
(TCEQ FORM 20971) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 









TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0 

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671. 

The following information is required for all renewal, new, and amendment applications. 

Section 1. Permitted or Proposed Flows (Instructions Page 42) 

A. Existing/Interim I Phase 

Design Flow (MGD): 0.0099 

2-Hr Peak Flow (MGD): 0.0199 

Estimated construction start date: 7/1/2025 

Estimated waste disposal start date: Click to enter text. 

B. Interim II Phase 

Design Flow (MGD): Click to enter text. 

2-Hr Peak Flow (MGD): Click to enter text. 

Estimated construction start date: Click to enter text. 

Estimated waste disposal start date: Click to enter text. 

C. Final Phase 

Design Flow (MGD): 0.0099 

2-Hr Peak Flow (MGD): 0.0199 

Estimated construction start date: Click to enter text. 

Estimated waste disposal start date: Click to enter text. 

D. Current Operating Phase 

Provide the startup date of the facility: Click to enter text. 

Section 2. Treatment Process (Instructions Page 42) 

A. Current Operating Phase 

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66 

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided.  

The proposed WWTP will be designed as an activated sludge package plant that operates in the 
extended aeration mode with nitrification, with the ability to treat a design flow of 9,999 gpd 
average daily flow and an unattenuated peak flow rate of 28 gpm; an influent flow equalization 
basin will provide sufficient retention time to reduce the peak factor to 2Q, or a peak flow of 14 
gpm and which will serve as the peak flow rate for hydraulically-sensitive processes and piping. 
The package plant process units will include preliminary screening, (1) flow equalization, (1) 
aeration basin, (1) secondary clarifier, (1) chlorine contact basin, (1) aerobic digester. A chlorine 
feed system will be provided for chemical disinfection. The flow equalization basin will be sized to 
provide 8 hours of hydraulic retention time at the average daily flow rate. The aeration basins and 
digesters will be sized to provide the treatment volume required to treat the organic loadings at the 
design flow. The secondary clarifier and the chlorine contact basin will be designed to handle the 
peak flow rate. Effluent of 150 GPD freshwater applied to 250 acres of golf course. 

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions 
(length, width, depth) of each treatment unit, accounting for all phases of operation. 

Table 1.0(1) - Treatment Units 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Aeration 1 12’-0” x 12’-0” x 10.50’ 

Digester 1 4’-0” x 12’-0” x 10.67’ 

Clarifier 1 9’-0” x 5’-0” x 6.75’ 

Disinfection 1 5’-0” x 3’-0” x 4’ 

EQ Basin 1 6’-0” x 12’-0” x 10.67’ 

   

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: T-1 

Section 3. Site Information and Drawing (Instructions Page 43) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

• Latitude: Click to enter text. 

• Longitude: Click to enter text. 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

• Latitude: 34.531751° 

• Longitude: -100.304113° 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66 

ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 

Attachment: T-2 
Provide the name and a description of the area served by the treatment facility. 

Childress Hall golf course is the area that will be served by the treatment facility. This includes 
hotel, restaurants, and resort amenities.  

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

  Choose an item.  

  Choose an item.  

  Choose an item.  

  Choose an item.  

Section 4. Unbuilt Phases (Instructions Page 44) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☐   Yes ☒   No 

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ? 

☐   Yes ☐   No 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases. 

Click to enter text. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66 

Section 5. Closure Plans (Instructions Page 44) 

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years? 

☐   Yes ☒   No 

If yes, was a closure plan submitted to the TCEQ? 

☐   Yes ☐   No 

If yes, provide a brief description of the closure and the date of plan approval. 

Click to enter text. 

Section 6. Permit Specific Requirements (Instructions Page 44) 

For applicants with an existing permit, check the Other Requirements or Special 
Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and each proposed 
phase? 

☐   Yes ☒   No 

If yes, provide the date(s) of approval for each phase: Click to enter text. 

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a copy of 
an approval letter from the TCEQ, if applicable. 

Click to enter text. 

B. Buffer zones 

Have the buffer zone requirements been met? 

☒   Yes ☐   No 

Provide information below, including dates, on any actions taken to meet the conditions of 
the buffer zone. If available, provide any new documentation relevant to maintaining the 
buffer zones. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66 

All buffer zones are contained within owners’ property. 

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing permit require 
submission of any other information or other required actions? Examples include 
Notification of Completion, progress reports, soil monitoring data, etc.  

☐   Yes ☒   No 

If yes, provide information below on the status of any actions taken to meet the 
conditions of an Other Requirement or Special Provision. 

Click to enter text. 

D. Grit and grease treatment  

1. Acceptance of grit and grease waste 

Does the facility have a grit and/or grease processing facility onsite that treats and 
decants or accepts transported loads of grit and grease waste that are discharged 